I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: BOISB-1900-01- R4 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 11311 Chinden Boulevard, Boise, Idaho 83714-1021 USA
declare, under its sole responsibility that the product

Product Name and Model:? HP LaserJet Enterprise MFP M430f

HP LaserJet Enterprise MFP M431f
HP LaserJet Managed MFP E42540f
Regulatory Model Number:" BOISB-1900-01
Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 CISPR 32:2012 Class A/ EN 55032:2012 Class A
+A2:2013 /+AC:2011 EN 55024:2010 +A1:2015
IEC62368-1:2014 CISPR 35:2016 / EN 55035:2017
EN 62368-1:2014 EN 61000-3-2:2019

IEC 60825-1:2014 / EN 60825-1:2014 EN 61000-3-3:2013+A1:2019
IEC 62479:2010/EN 62479:2010 FCCCFR 47 Part 15 Class A

IEC 62471:2006 / EN 62471:2008 ICES-003, Issue 6 Class A

RoHS

EN 50581:2012

Telecom

ES 203 021-1v2.1.1/ES 203 021-2v2.1.2 / ES 203 021-3 v2.1.2; FCC Rules & Regulations 47 CFR Part 68

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive
2014/30/EU, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.

3) The product meets the requirements of EN 55032 and CNS13483 Class A, in which case the following applies:
'‘Warning — This is a Class A product. In a domestic environment this product may cause radio interference in
which case the user may be required to take adequate measures'.

4) This product uses an analog fax accessory with Regulatory Model Number 'BOISB-1500-03, BOISB-1500-04,
BOISB-1500-05 or BOISB-1500-06", as needed to meet technical regulatory requirements for the
countries/regions where this product will be sold.

5) Telecom approvals and standards appropriate for the target countries/regions have been applied to this
product, in addition to those listed above.

Boise, Idaho .
13-11-2020 Rich Payne, Manager
LES Product Regulations

Local contact for regulatory topics only:

EU: Digitally signed by IaliRDeutischland Gy A
. Date: 2021.04.02 18: E ]
U.5.: Reason: MoldSign Sgrgﬁ]rg"qgo‘l Page 2
Location: Moldova

: -TRE, 71025 Boeblingen, Germany
d, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates




DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEXI

Regulatory Model Number: BOISB-1900-01

OPTIONS

HP LaserJet 550-sheet Paper Tray D9P29A
Toner Cartridges:

HP 58A Black Original CF258A
HP 58X High Yield Black CF258X
HP CF258XC Black Contract CF258XC
HP 59A Black Original CF259A
HP 59X High Yield Black CF259X
HP CF259XC Black Contract CF259XC
HP CF259XH Black Contract CF259XH
HP 76A Black Original CF276A
HP 76X High Yield Black CF276X
HP CF276XC Black Contract CF276XC
HP 77A Black Original CF277A
HP 77X High Yield Black CF277X
HP CF277XC Black Contract CF277XC
HP W9024MC Black Managed W9024MC

* Where X represents any alpha numeric character.



I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: TPC-Q076-DM- R3 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:? Personal Computer; HP EliteDesk 805 G6 Desktop Mini PC; HP ProDesk 405 G6

Desktop Mini PC; HP EliteDesk 805 G8 Desktop Mini PC; HP ProDesk 405 G8
Desktop Mini PC

Regulatory Model Number:" TPC-Q076-DM

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

1IEC 60950-1:2005 +A1:2009 +A2:2013 EN 55032:2012 Class B EN 300 328 V2.2.2
IEC 62368-1:2014 EN 55032:2015 Class B EN 301 893 V2.1.1
EN 62368-1:2014 +A11:2017 EN 55024:2010 +A1:2015 EN 300 440 V2.1.1
EN 50663:2017 EN 301 489-1V2.2.3

EN 50665:2017 EN 301 489-17V3.2.4

EN 61000-3-2:2014

EN 61000-3-3:2013 +A1:2019
FCCCFR 47 Part 15

ICES-003, Issue 7

Ecodesign
Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN 50581:2012
ENIEC63000:2018

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the
Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design.
The Regulatory Model Number is the main product identifier in the regulatory documentation and test
reports, this number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.

Houston, TX Gu%ﬂ SC’W/‘ML @? :‘;. .
01-03-2021 Gilles Soulard, Manager
Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates




DESCRIPTION:*

DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEXI

Regulatory Model Number: TPC-Q076-DM

OPTIONS

OPTION RMN:*

AX200NGW
RTL8821CE

Transceiver 2,4 and 5 GHz WLAN and BT

Power Adapter

RTL8822CE
RTL8852AE
TPN-XA06
TPN-XA16
TPN-XA17
TPN-XA18
TPN-XA20
TPN-XA22

* Where X represents any alpha numeric character.



I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: HSD-0054-W- R2 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
declare, under its sole responsibility that the product

Product Name and Model:? HP E24 G4 FHD Monitor

Regulatory Model Number:" HSD-0054-W

Product Options: None

conforms to the following Product Specifications and Regulations:

Safety EMC

EN 62479:2010 EN 55032:2012 Class B

EN 62368-1:2014 +A11:2017 EN 55032:2015 Class B

IEC 62368-1:2014 EN 55035:2017

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 61000-3-2:2014

+A2:2013 EN 61000-3-3:2013

IEC 60950-1:2005 +A1:2009 +A2:2013 ICES-003, Issue 7
FCCCFR 47 Part 15

Ecodesign

Regulation (EU) No. 2019/2021
IEC 62087:2015
EN 50564:2011

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive
2014/30/EU, the Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking
accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

2) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.

Palo Alto, CA &%J SC"DC'l/‘ZL g “L @ :Ewhs:f s ik Ao, CA
06-12-2020 Gilles Soulard, Manager Houston Prodict Complirce Center
Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates
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HP Europe B.V.
Amsterdam, Meyrin Branch
Route du Nant d’Avril 150
CH-1217 Meyrin/ Genéve
Switzerland

Date: 29/03/2021
Reg. #7518

Manufacturer’s Authorization Form

To:
FORS-Computer
18, Sfatul Tsarii str, Kishinev, Republic of Moldova

Dear Sirs

This is to confirm on behalf of HP Europe B.V., Amsterdam, Meyrin Branch, Switzerland (herein “HPEBV") is
aware of the following:

o FORS-Computer, 18, Sfatul Tsarii str, Kishinev, Republic of Moldova (herein “HP Partner”)
intends to submit a bid on the tender MTender ID ocds-b3wdp1-MD-1615809392372 details e to
Inspectoratul General de Carabinieri al MAI, 65A Gheorghe Asachi str, Kishinev, MD-2028,
Republic of Moldova (herein the “Customer”) which includes the following HP Preducts HP
Personal Computers, HP Monitors, HP Accessories and related HP Care Pack services (herein “HP
Products”), and if the bid is awarded to the HP Partner, the HP Partner will subsequently
negotiate and sign a contract, subject exclusively to the terms and conditions between the
Customer and HP Partner, for the supply to the Customer of products and services including
above mentioned HP products.

HPEBV acknowledges that HP Partner is, at the date of this letter, a non-exclusive HP authorized reseller for
the sale of above mentioned HP Products in Moldova.

HP Products are covered by the HP standard warranty terms and conditions applicable to Moldova. HP Care
Pack services are standard prepaid and packaged HP-branded services. The HP Partner is permitted to pass
through such standard warranty to end user customers who purchase and use such HP Products in Moldova
and HP will honor such standard warranties.

In the framewaork of the above-mentioned bid and its potential subsequent contract, HP Partner is acting in
its own name and on its own behalf, and has no right, power or authority to create any obligation or duty,
express or implied, on behalf of HPEBV.

HPEBV will only be responsible or liable to the Customer on the HP standard product warranty and/or the
standard HP Care Pack terms and conditions. The HP Partner will be solely responsible for any expansion or
extensions of such warranty and/or terms and conditions.

The delivery of the HP standard product warranties and HP Care Pack services are provided by either the local
HP office in Moldova, or a local HP authorized support provider.

Respectfully yours,

HP Ewrgpe BLY.
Mmasertam, Keyrin Branch
Feoute du Mant-d'awit 150
1217 Meyrin, Switzerland

Brandg ; deberthal

Partner Experience

Sales Operations
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Ceptudukat yyactHuka nporpammbl HP Amplify

Nencrayet ¢ 1 Hoa6ps 2020 1. no 31 okTa6pa 2021 .

OduumanbHoe HassaHne komnanun: FIRMA FORS-COMPUTER, SRL (1-10LQI-9157)
KoMmepueckoe Ha3BaHme komnaHun: Fors-Computer SRL

agnaetca yyacTHrkom nporpammbl HP Amplify ans napTHepoB no cnenyroLmM HanpasneHmam:

Power Partner

PS Lifecycle Services Specialist Print Lifecycle Services Specialist

Service Delivery Authorized Partner Service Partner Authorized Service Delivery
Workstations Specialist

Luciana Broggi Charl Snyman

CTapLunit BULLe-Npe3naeHT 1 [naBa MexayHapo4HOro oTaena no  YNpasnawoLwmmn ompekTop MexayHapoaHas Toprosas
B3aMMOAENCTBUIO C MAPTHepPaMM 1 3aKa3unkamm opraHu3sauwa (ISE)

AWIPLIFY

HP PARTNER PROGRAM
https://partner.hp.com/



https://partner.hp.com/

TRIPP-LITE

POWER PROTECTION

tbzs is to certzfy that

Fors-Computer SRL

Critical Applications Partner

Presented this 5th day of November 2019.

Dy —

Brian Macnamara, Vice President of International Service

CRITICAL APPLICATIONS PARTNER

==
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RoHS Compliance and Tripp Lite’s
Commitment to Environmental Responsibility

Declaration of Conformity

EU Directive 2011/65/EU

‘9? RoHS compLIANT

We, the undersigned, declare under our sole responsibility
that Tripp Lite product(s) containing one of the above logos on the packaging
conform to the Reduction of Hazardous Substances (RoHS)

EU Directive 2011/65/EU

The Restriction of Hazardous Substances Directive, commonly known as RoHS, was adopted by the European Union in 2006.

The RoHS directive aims to restrict 10 substances commonly used in electronics and electronic equipment, including lead,
cadmium, mercury, hexavalent chromium, polybrominated byphenyls and polybrominated diphenyl ethers.

RoHS helps to address the global situation of consumer electronics waste, an issue with products that become obsolete quickly
as new technology is developed. The directive helps reduce damage to the environment and harm to the population where
much of the world’s “high-tech trash” ends up. By preventing lead-based solders, harmful ingredients in plastics and other toxic
components from going into landfills, contamination of soil and ground water is reduced. People are protected from exposure
that could result in neurological, developmental and reproductive changes.

Although RoHS is a European directive, it affects the entire globe because many electronics are marketed and sold worldwide.
The vast majority of Tripp Lite products are RoHS compliant, reflecting our commitment to environmental responsibility. To
determine if a product sold by Tripp Lite conforms to the RoHS directive, simply look for the "RoHS COMPLIANT” logo on the
product’s web page or on the product packaging.

Our most popular solutions in every product category are RoHS compliant. Examples from each category are shown on the
second page of this document.

Regulatory
Tripp Lite, Div of Trippe Mfg. Co.

2017



Popular RoHS-Compliant Solutions from Tripp Lite

UPS Systems

SMART1500LCDT SmartPro LCD 1500VA 900W Line-Interactive Tower UPS
SMART1500LCD SmartPro LCD 1500VA 900W Line-Interactive Rack/Tower UPS
AVR550U AVR Series 550VA 300W Ultra-Compact Desktop Line-Interactive UPS
SMART1000LCD SmartPro LCD 1000VA 500W Line-Interactive Tower UPS
SU1500RTXL2UA SmartOnline 1.5kVA 1.2kW Double-Conversion Rack/Tower UPS

Power Distribution Units

PDU1215 1.8kW Single-Phase Basic PDU

PDUMH20ATNET 1.9kW Single-Phase ATS / Switched PDU

PDUMH20 1.92kW Single-Phase Metered PDU

PDUMNV20HV 3.2-3.8kW Single-Phase Monitored PDU

PDUB15 1.44kW Single-Phase Hot-Swap PDU

Racks

SR42UB SmartRack 42U Standard-Depth Server Rack Enclosure
SRW6U SmartRack 6U Low-Profile Switch-Depth Wall-Mount Rack
SR12UB SmartRack 12U Mid-Depth Rack Enclosure

SR18UB SmartRack 18U Mid-Depth Rack Enclosure

SRW12US SmartRack 12U Low-Profile Switch-Depth Wall-Mount Rack Enclosure
Cooling Units

SRCOOL7KRM SmartRack 7,000 BTU Rack-Mounted Air Conditioning Unit
SRCOOL12K SmartRack 12,000 BTU Portable Air Conditioning Unit
SRCOOL18K SmartRack 18,000 BTU Portable Air Conditioning Unit
SRCOOL24K SmartRack 24,000 BTU Portable Air Conditioning Unit
SRCOOL33K SmartRack 33,000 BTU Row-Based Air Conditioning Unit

KVM Switches

B070-016-19-1P

NetCommander 16-Port Cat5 KVM Switch with 19-in. LCD and IP_Remote Access

B020-008-17 NetDirector 8-Port Console KVM Switch with 17-in. LCD
B004-2DUA2-K 2-Port Dual Monitor KVM Switch

B021-000-19 Console KVM Switch with 19-in. LCD

B040-008-19 NetController 8-Port Console KVM Switch with 19-in. LCD

Charging Stations & Carts

CS16USB 16-Device USB Charging Station Cabinet
CS16AC 16-Device AC Charging Station Cabinet
CSC32AC 32-Device AC Charging Station Cart
CSC36AC 36-Device AC Charging Station Cart
CSD1006USB 10-Device Desktop USB Charging Station

Cables, Adapters & Extenders

P568-100

Standard Speed HDMI Cable

B126-1A1

HDMI over Cat5/6 Active Extender Kit

U244-001-HDMI-R

USB 2.0 to HDMI Multi-Monitor External Video Graphics Card Adapter

U244-001-VGA-R

USB 2.0 to VGA Dual-Monitor Adapter

B156-002-HDMI

DisplayPort 1.2 to HDMI Multi-Stream Transport Hub

\..1-\.5



https://www.tripplite.com/smartpro-lcd-120v-1500va-900w-line-interactive-ups-avr-tower-lcd-usb-10-outlets~SMART1500LCDT/
https://www.tripplite.com/smartpro-lcd-120v-1500va-900w-line-interactive-ups-avr-tower-lcd-usb-10-outlets~SMART1500LCDT/
https://www.tripplite.com/smartpro-lcd-120v-1500va-900w-line-interactive-ups-avr-2u-rack-tower-lcd-usb-db9-serial-8-outlets~SMART1500LCD/
https://www.tripplite.com/smartpro-lcd-120v-1500va-900w-line-interactive-ups-avr-2u-rack-tower-lcd-usb-db9-serial-8-outlets~SMART1500LCD/
https://www.tripplite.com/avr-series-120v-550va-300w-ultra-compact-line-interactive-ups-usb-port~AVR550U/
https://www.tripplite.com/avr-series-120v-550va-300w-ultra-compact-line-interactive-ups-usb-port~AVR550U/
https://www.tripplite.com/smartpro-lcd-120v-1000va-500w-line-interactive-ups-avr-tower-usb-tel-dsl-coax-protection-8-outlets~SMART1000LCD/
https://www.tripplite.com/smartpro-lcd-120v-1000va-500w-line-interactive-ups-avr-tower-usb-tel-dsl-coax-protection-8-outlets~SMART1000LCD/
https://www.tripplite.com/smartonline-120v-1.5kva-1.2kw-double-conversion-ups-2u-rack-tower-extended-run-snmpwebcard-option-usb-db9-serial~SU1500RTXL2UA/
https://www.tripplite.com/smartonline-120v-1.5kva-1.2kw-double-conversion-ups-2u-rack-tower-extended-run-snmpwebcard-option-usb-db9-serial~SU1500RTXL2UA/
https://www.tripplite.com/1.8kw-single-phase-basic-pdu-120v-outlets-13-5-15r-5-15p-15ft-cord-1u-rack-mount~PDU1215/
https://www.tripplite.com/1.8kw-single-phase-basic-pdu-120v-outlets-13-5-15r-5-15p-15ft-cord-1u-rack-mount~PDU1215/
https://www.tripplite.com/1.9kw-single-phase-ats-switched-pdu-120v-16-5-15-20r-2-l5-20p-5-20p-inputs-2-12ft-cords-1u-rack-mount~PDUMH20ATNET/
https://www.tripplite.com/1.9kw-single-phase-ats-switched-pdu-120v-16-5-15-20r-2-l5-20p-5-20p-inputs-2-12ft-cords-1u-rack-mount~PDUMH20ATNET/
https://www.tripplite.com/1.92kw-single-phase-metered-pdu-120v-12-5-15-20r-l5-20p-5-20p-110-127v-input-15ft-cord-1u-rack-mount~PDUMH20/
https://www.tripplite.com/1.92kw-single-phase-metered-pdu-120v-12-5-15-20r-l5-20p-5-20p-110-127v-input-15ft-cord-1u-rack-mount~PDUMH20/
https://www.tripplite.com/3.2-3.8kw-single-phase-monitored-pdu-200-240v-outlets-20-c13-4-c19-c20-l6-20p-0u-vertical-70-in-taa~PDUMNV20HV/
https://www.tripplite.com/3.2-3.8kw-single-phase-monitored-pdu-200-240v-outlets-20-c13-4-c19-c20-l6-20p-0u-vertical-70-in-taa~PDUMNV20HV/
https://www.tripplite.com/1.44kw-single-phase-hot-swap-pdu-120v-15a-outlets-8-5-15r-2-5-15p-10ft-6ft-cords-2u-rack-mount~PDUB15/
https://www.tripplite.com/1.44kw-single-phase-hot-swap-pdu-120v-15a-outlets-8-5-15r-2-5-15p-10ft-6ft-cords-2u-rack-mount~PDUB15/
https://www.tripplite.com/42u-smartrack-standard-depth-server-rack-enclosure-cabinet-doors-side-panels~SR42UB/
https://www.tripplite.com/42u-smartrack-standard-depth-server-rack-enclosure-cabinet-doors-side-panels~SR42UB/
https://www.tripplite.com/smartrack-6u-low-profile-switch-depth-wall-mount-rack-enclosure-cabinet~SRW6U/
https://www.tripplite.com/smartrack-6u-low-profile-switch-depth-wall-mount-rack-enclosure-cabinet~SRW6U/
https://www.tripplite.com/12u-smartrack-deep-rack-enclosure-cabinet~SR12UB/
https://www.tripplite.com/12u-smartrack-deep-rack-enclosure-cabinet~SR12UB/
https://www.tripplite.com/18u-smartrack-deep-rack-enclosure-cabinet~SR18UB/
https://www.tripplite.com/18u-smartrack-deep-rack-enclosure-cabinet~SR18UB/
https://www.tripplite.com/smartrack-12u-low-profile-switch-depth-wall-mount-rack-enclosure-cabinet-hinged-back~SRW12US/
https://www.tripplite.com/smartrack-12u-low-profile-switch-depth-wall-mount-rack-enclosure-cabinet-hinged-back~SRW12US/
https://www.tripplite.com/smartrack-7000-btu-120v-rack-mounted-air-conditioning-unit~SRCOOL7KRM/
https://www.tripplite.com/smartrack-7000-btu-120v-rack-mounted-air-conditioning-unit~SRCOOL7KRM/
https://www.tripplite.com/smartrack-12000-btu-120v-portable-air-conditioning-unit-small-server-rooms-network-closets~SRCOOL12K/
https://www.tripplite.com/smartrack-12000-btu-120v-portable-air-conditioning-unit-small-server-rooms-network-closets~SRCOOL12K/
https://www.tripplite.com/smartrack-18000-btu-208-240v-portable-air-conditioning-unit-server-rooms-data-centers~SRCOOL18K/
https://www.tripplite.com/smartrack-18000-btu-208-240v-portable-air-conditioning-unit-server-rooms-data-centers~SRCOOL18K/
https://www.tripplite.com/smartrack-24000-btu-208-240v-portable-air-conditioning-unit-network-management-card-server-rooms-data-centers~SRCOOL24K/
https://www.tripplite.com/smartrack-24000-btu-208-240v-portable-air-conditioning-unit-network-management-card-server-rooms-data-centers~SRCOOL24K/
https://www.tripplite.com/smartrack-33000-btu-200-240v-energy-saving-row-based-air-conditioning-unit-l6-30p-input-plug~SRCOOL33K/
https://www.tripplite.com/smartrack-33000-btu-200-240v-energy-saving-row-based-air-conditioning-unit-l6-30p-input-plug~SRCOOL33K/
https://www.tripplite.com/netcommander-16-port-cat5-1u-rack-mount-1-1-user-console-kvm-switch-19-in-lcd-ip-remote-access~B07001619IP/
https://www.tripplite.com/netcommander-16-port-cat5-1u-rack-mount-1-1-user-console-kvm-switch-19-in-lcd-ip-remote-access~B07001619IP/
https://www.tripplite.com/netdirector-8-port-1u-rack-mount-console-kvm-switch-17-in-lcd~B02000817/
https://www.tripplite.com/netdirector-8-port-1u-rack-mount-console-kvm-switch-17-in-lcd~B02000817/
https://www.tripplite.com/2-port-dual-monitor-dvi-kvm-switch-taa-gsa-with-audio-and-usb-2.0-hub-cables-included~B0042DUA2K/
https://www.tripplite.com/2-port-dual-monitor-dvi-kvm-switch-taa-gsa-with-audio-and-usb-2.0-hub-cables-included~B0042DUA2K/
https://www.tripplite.com/1u-rack-mount-console-19-in-lcd~B02100019/
https://www.tripplite.com/1u-rack-mount-console-19-in-lcd~B02100019/
https://www.tripplite.com/netcontroller-8-port-1u-rack-mount-console-kvm-switch-19-in-lcd~B04000819/
https://www.tripplite.com/netcontroller-8-port-1u-rack-mount-console-kvm-switch-19-in-lcd~B04000819/
https://www.tripplite.com/16-device-usb-charging-station-syncing-secure-storage-cord-management-ipad-android-tablets-black~CS16USB/
https://www.tripplite.com/16-device-usb-charging-station-syncing-secure-storage-cord-management-ipad-android-tablets-black~CS16USB/
https://www.tripplite.com/16-Device-AC-Charging-Station-Secure-Storage-Cord-Management-iPad-Android-Tablets-Black~CS16AC
https://www.tripplite.com/16-Device-AC-Charging-Station-Secure-Storage-Cord-Management-iPad-Android-Tablets-Black~CS16AC
https://www.tripplite.com/32-Device-AC-Charging-Station-Cart-Chromebooks-Laptops-Wall-Mount-Option-Black~CSC32AC
https://www.tripplite.com/32-Device-AC-Charging-Station-Cart-Chromebooks-Laptops-Wall-Mount-Option-Black~CSC32AC
https://www.tripplite.com/36-Device-AC-Charging-Station-Cart-Chromebooks-Laptops-Black~CSC36AC
https://www.tripplite.com/36-Device-AC-Charging-Station-Cart-Chromebooks-Laptops-Black~CSC36AC
https://www.tripplite.com/10-Device-Desktop-USB-Charging-Station-Tablets-Laptops-E-Readers~CSD1006USB
https://www.tripplite.com/10-Device-Desktop-USB-Charging-Station-Tablets-Laptops-E-Readers~CSD1006USB
https://www.tripplite.com/high-speed-hdmi-cable-digital-video-audio-male-100-ft~P568100/
https://www.tripplite.com/high-speed-hdmi-cable-digital-video-audio-male-100-ft~P568100/
https://www.tripplite.com/hdmi-over-cat5-cat6-extender-extended-range-tansmitter-receiver-video-audio-1920x1200-1080p-60hz~B1261A1/
https://www.tripplite.com/hdmi-over-cat5-cat6-extender-extended-range-tansmitter-receiver-video-audio-1920x1200-1080p-60hz~B1261A1/
https://www.tripplite.com/usb-2.0-to-hdmi-multi-monitor-video-graphics-card-adapter-128mb-sdram-1080p~U244001HDMIR/
https://www.tripplite.com/usb-2.0-to-hdmi-multi-monitor-video-graphics-card-adapter-128mb-sdram-1080p~U244001HDMIR/
https://www.tripplite.com/usb-2.0-to-vga-dual-monitor-adapter~U244001VGAR/
https://www.tripplite.com/usb-2.0-to-vga-dual-monitor-adapter~U244001VGAR/
https://www.tripplite.com/displayport-to-hdmi-splitter-multi-display-adapter-3840x1200-60hz-2-port~B156002HDMI/
https://www.tripplite.com/displayport-to-hdmi-splitter-multi-display-adapter-3840x1200-60hz-2-port~B156002HDMI/

TRIPP-LITE

POWER PROTECTION

_——— g ——
1111 W. 35th Street, Chicago IL 60609
Tel: 773-869-1111 www.tripplite.com

Declaration of Conformity

C€

We, Tripp Lite, declare sole responsibility that the equipment specified below conforms to the following
Applicable council Directive(s) and the Harmonized European Standards and/or technical specifications.

Type of Equipment: Uninterruptible Power Supply

Model Number(s): 1. AGOM759%4 2. AGOM7595
3. AGOM7596 4. AGOM7597
5. AGOM7746 6. AGOM7748

Series Number(s): 1. AVRX550UD 2. AVRX550UF

3. AVRX750UD 4. AVRX750UF
5. AVRXS550UK 6. AGVRX750UK

Year of CE Marking: 2010

Applicable Council Directive(s): LVD 2006/95/EC*; 2014/35/EU
EMC 2004/108/EC*; 2014/30/EU

Standards to which conformity is declared: 1IEC 62040-1: 2008
EN 62040-2: 2006

Tripp Lite Document No. 953087 RevB
Issued by Tripp Regulatory; 2/4/2016
*Directive is repealed 20th April 2016
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90 Since 1922. Power and connectivity solutions from desktop to data center. m900]

CERTIFIED QUALITY SYSTEMS
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